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KING TA HAN TECHNOLOGY CO., LTD. 
2 FL.-1, NO. 286-8, SINYA RD., 
CIANJHEN DISTRICT, 
KAOHSIUNG. CITY, TAIWAN 
 
The following merchandise was submitted and identified by the vendor as: 
Product Description: Automatic Door 
Style/ Item No.: TM-2/ No.1 
Quantity: Total 1 set 
Testing Period: Nov. 29, 2012 to Jul. 5, 2013 
 
We have tested the submitted sample(s) as requested and the following results were obtained: 
Test Required:  (According to client’s test specification, please see following sheets in detail.) 

1. Durability Test 

Test Results: - PLEASE SEE ATTACHED SHEETS - 
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1. Durability Test: 
Test Equipment: 

Name Brand Model Serial No. 

Multi-function Mechanical Endurance Tester self-made SGS-ETR-030203 ETR000003 
 
Lab Environmental Conditions: 

Ambient Temperature： (25 ± 3) ℃ 
Ambient humidity： (55 ± 20) % RH 

 
Test Method/ Specification: 

Test method: Connect the specimen with rated power, then open and close the door of 
specimen repeatedly under designate test condition. 

Load weight: 274 kgw 
Track Length: 230 cm 

Cycle rate: about 21 seconds/ cycle 
Test cycles: 1,000,000 cycles 
 
 Examine the appearance of specimen(s) by visual check and perform functional check after this test. 

 Functional check: Examine whether the Opened/ Closed door function of specimen could be work normally or not. 
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Specimen: 
Style/Item No.: TM-2/ No.1 
Quantity: Total 1 set 
 

Test Result: 

Check Item

Style/Item No. 

Appearance check 

(visual check) 
Functional check 

TM-2/ No.1 No visible damage Normal 
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Test Photos: 

1. Appearance of specimen: 
  (TM-2) 

2. Durability Test 3. Durability Test 

─ ─ ─ The End of Test Report ─ ─ ─ 
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